
1 
 

City of Willow Park 
City Council 

Regular Meeting 
City Hall 

516 Ranch House Rd, Willow Park, TX 76087 
Tuesday, March 8, 2016 at 7:00 p.m. 

Agenda 
 

Section I – Presentations 

1. Call to Order 
2. Determination Of Quorum 
3. Invocation & Pledge of Allegiance 
4. Special Recognitions 
5. Citizen Presentations & Comments 

Section II – Consent Agenda 

All items listed below are considered to be routine by the City Council and will be enacted with one 
motion.  There will be no separate discussion of the items unless a Councilmember so requests, in 
which event the item will be removed from the consent agenda and considered in its normal 
sequence. 

6. Approve and Act on Consent Agenda  
[...]
additional pledge support of General Fund Tax revenue and Wastewater Utility Fund Revenue if 
necessary, Certificates of Obligation, Series 2016”, including the adoption of an ordinance 
authorizing the issuance of such certificates of obligation related to the Phase 2 Waterline 
Replacement Project 

 
14. Discussion/Action: Act on Resolution ____-16 to consider all matters incident and related to 

approving and authorizing the execution of a Loan Forgiveness Agreement with the Texas Water 



3 
 

Development Board and related Escrow Agreement, including the adoption of a resolution 
pertaining thereto related to the Phase 2 Waterline Replacement Project. 

15. Discussion: Receive Financial & Investment Report (Budget & Financial Analyst Candy Scott) 
 

16. Discussion/Action: Authorize staff to proceed with selection and professional service agreement 
with development of a new city website (City Secretary Josh Armstrong) 

 
17. Discussion/Action: Authorize staff to proceed with application for Staffing for Adequate Fire & 

Emergency Response (S.A.F.E.R.) grant from the Department of Homeland Security’s Federal 
Emergency Management Agency (F.E.M.A.) (Fire Chief Brent Sauble)  
 

Section VI – Council Requested Items 

18. Discussion/Action:  Discuss a proposed agreement with Republic Services for Solid Waste collection 
services   (Mayor Neverdousky)  
 

19. Discussion/Action: Discuss a proposed agreement with Waste Management for Solid Waste tipping 
services (Mayor Neverdousky) – **Item may be tabled pending City Attorney review** 

 
20. Discussion/Action: Interlocal agreement with Cities of Aledo, Annetta, Annetta North, Annetta 

South, and Hudson Oaks for regional Solid Waste collections and tipping services (Mayor 
Neverdousky) - **Item may be tabled pending City Attorney review** 

 
21. Discussion on any distinctions between reimbursement of expenses and compensation paid to 

Willow Park elected Officials.  (Council Member Gene Martin) 

Section VII - Informational 

22. Mayor & Council Member Announcements 
 

23. City Administrator’s Report 
A. Codification – MOU 
B. Comptroller Transparency Stars Program 

Section VIII – Executive Session 

The City Council reserves the right to adjourn into executive session at any time during the course of the 
this meeting to discuss an matters listed on the agenda, as authorized by the Texas Government  Code, 
including, but not limited to, Sections 55.1071 (Consultation with Attorney), 551.072 (Deliberations 
about Real Property), 551.073 (Deliberations about Gifts and Donations), 551.074 (Personnel Matters), 
551.076 (Deliberations about Security Devices), 551.087 (Economic Development),418.175-183 
(Deliberations about Homeland Security  Issues), and as authorized by the Texas Tax Code, including, but 
not limited, Section 321.3022 (Sales Tax Information).  The City Council may take action on any agenda 
item listed for executive session consideration upon reconvening in open session. 

24. Executive Session   



4 
 

A. Economic Development  - Development Agreement(s) 
B. Personnel – City Administrator Agreement 

Section IX – Adjournment 

25. Discussion/Action: Authorize and Approve Contractual Service Agreement with Matthew Brandon 
Shaffstall (Mayor Neverdousky) 
 

26. Adjournment 
 

 
 
I certify that the above notice of this meeting posted on the bulletin board at the municipal complex of 
the City of Willow Park, Texas on or before March 4, 2016 at 6:00 pm 
 
 
Josh Armstrong 
City Secretary, City of Willow Park 
 
If you plan to attend this public meeting and you have a disability that requires special arrangements at 
this meeting, please contact City Secretary’s Office at (817) 441-7108 ext. 4 or fax (817) 441-6900 at least 
two (2) working days prior to the meeting so that appropriate arrangements can be made. 



 
Item will be provided in 
supplemental agenda 

packet 



 

 

City of Willow Park 
516 Ranch House Rd. 

Willow Park, Texas 76087 
Phone: (817) 441-7108 · Fax: (817) 441-6900 

 
 
To:      Honorable Mayor Neverdousky and members of the Willow Park City Council 

From:  Matt Shaffstall, City Administrator 

Date:  March 4, 2016 

Item Number:  7 

Subject:  Wastewater Treatment Plant 

  
Detail Memo 
 
City Council Action Requested:   
 
Authorize staff and the City Engineer to proceed with preliminary engineering and 
development of bid specifications for engineering and design of Bio-Wheel treatment 
plant.  
 
Authorize staff and the City Engineer to file notice with TCEQ indicating the city has 
entered into planning phase for construction of new wastewater treatment plant. 
 
Authorize the Mayor and City Attorney to negotiate with Willow Park Baptist Church to 
acquire additional land to expand the existing wastewater treatment plant site. 

Background Information:  

The Town Hall Meeting confirmed public consensus of the staff & engineer’s 
recommendation for a Bio-Wheel treatment plant.  The city should authorize the City 
Engineer to begin the preliminary engineering, and bid specifications required to put the 
treatment plant design and engineering out to bid through Request For Qualifications 
(RFQ).  A target goal should be to release the engineering RFQ by Late May or June, 
with selection of a firm by July.  

The Town Hall also indicated a strong desire to see the treatment plant remain at the 
existing location.  To accommodate the public the City Council should authorize the 
Mayor and City Attorney to negotiate with Willow Park Baptist Church to acquire the 
land due east of the existing treatment plant site.  The city should be prepared to offer 
above market rate for the land, agree to the construction of a masonry wall around the 
plant buildings, city participation in the construction of Crown Pointe Boulevard, and 
ability to provide reclaimed water for irrigation.  The City Council needs to be prepared 
to meet on short notice to be able to act on any such negotiations.   



 

 

City of Willow Park 
516 Ranch House Rd. 

Willow Park, Texas 76087 
Phone: (817) 441-7108 · Fax: (817) 441-6900 

 
 
If the City is not able to come to agreement with Willow Park Baptist Church within 60 
days the City needs to proceed with acquire the Kings Gate site or implement a 
moratorium on new residential construction. 

Board/Citizen Input: Town Hall Meeting (3/3/16) 

Financial Consideration: Engineering not to exceed $50,000 to be paid out the 
wastewater fund. 

The wastewater fund should pay for all treatment plant engineering, permitting, design, 
and construction costs. 

If the city council elects the more expensive option of building at the existing site the 
General Fund should offset the cost difference between the Kings Gate site.  

Attachment(s): Plumber & Associates Technical Memo, Town Hall Survey Results 
 





TECHNICAL MEMORANDUM 
Willow Park Wastewater Treatment Plant – Process Evaluation 
 

2 of 6 
f:\projects\3123\001-01\2-0 wrk prod\2-7 reports\2016-03-03_willowparkwwtp_processevaluation.docx 

Table 1:  Basis of Design Assumptions 

Parameter Design Value 
Design Flow 1 MGD 
Peak 2-Hour Flow 4 MGD 
Influent BOD

5

a Concentration 250 mg/L 
Influent TSSb Concentration 250 mg/L 
Influent NH

3
-Nc Concentration 35 mg/L 

 

TREATMENT PROCESS OPTIONS 

The three process options compared in this evaluation were selected based on their ability to meet the 
existing WWTP’s effluent permit requirements, as well as their ability to perform nitrification or treatment 
of ammonia by biological conversion to nitrate (NO3

-1).  The existing effluent permit limits are as follows: 

 Carbonaceous Biochemical Oxygen Demand – 10 mg/L 
 Total Suspended Solids – 15 mg/L 
 Ammonia, Nitrogen – 3 mg/L 

Table 2 compares the treatment processes that are included for each option compared.  Figures 1, 2, and 
3 illustrate the treatment process for each of Options 1, 2, and 3, respectively. 

Table 2:  Treatment Process Comparison For Options 1-3 

Treatment Process Option 1: 
CAS 

Option 2: 
Bio-Wheel™ 

Option 3: 
MBR 

Influent Flow Meter X X X 
Influent Bar Screens X X X 
Grit Removal X X X 
Flow Equalization Tank   X 
Fine Screens   X 
Aeration Basins X  X 
Bio-Wheel™ Basins  X  
Membrane Bioreactorsd   X 
Secondary Clarifiers X X  
Effluent Filters X X  
UV Disinfection X X X 
Post-Aeration X X X 
Effluent Flow Meter X X X 
Solids Handling & 
Dewatering X X X 
 

  

                                                      
a 5-day biochemical oxygen demand – the amount of oxygen consumed by biological organisms in a sample over a 5-day period. 

b Total suspended solids. 
c Ammonia nitrogen. 
d MBR systems require additional screening to protect the membranes, but provide treatment efficiencies that replace the need for 

clarifiers and filters. 



TECHNICAL MEMORANDUM 
Willow Park Wastewater Treatment Plant – Process Evaluation 
 

3 of 6 
f:\projects\3123\001-01\2-0 wrk prod\2-7 reports\2016-03-03_willowparkwwtp_processevaluation.docx 

 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 1:  Option 1, Conventional Activated Sludge Process Flow Diagram  

* Headspace treated by Vapex System for odor control.



TECHNICAL MEMORANDUM 
Willow Park Wastewater Treatment Plant – Process Evaluation 
 

4 of 6 
f:\projects\3123\001-01\2-0 wrk prod\2-7 reports\2016-03-03_willowparkwwtp_processevaluation.docx 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 2:  Option 2, Bio-Wheel™ Activated Sludge Process Flow Diagram  



TECHNICAL MEMORANDUM 
Willow Park Wastewater Treatment Plant – Process Evaluation 
 

5 of 6 
f:\projects\3123\001-01\2-0 wrk prod\2-7 reports\2016-03-03_willowparkwwtp_processevaluation.docx 

 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 
 

Figure 3:  Option 3, Membrane Bioreactor Process Flow Diagram



TECHNICAL MEMORANDUM 
Willow Park Wastewater Treatment Plant – Process Evaluation 
 

6 of 6 
f:\projects\3123\001-01\2-0 wrk prod\2-7 reports\2016-03-03_willowparkwwtp_processevaluation.docx 

Options 1 and 2 are identical, except for the aeration method in the secondary treatment biological 
process.  Option 1 uses fine-bubble diffusers to supply oxygen, while Option 2 uses the Bio-Wheel™ 
process for aeration.  The Bio-Wheel™ system consists of a large plastic-media wheel, which rotates 
through the wastewater, trapping air as it rotates above the water line, and gradually releasing the air in 
the form of tiny bubbles as it rotates below the water line. 

 Option 3 differs from Options 1 and 2 in that the MBR equipment is not capable of accepting the same 
average-to-peak flow ratios during peak flow events (2:1 for MBR vs. 4:1 for CAS and Bio-Wheel™) and 
requires a storage basin to limit the flow that goes to the MBR processes.  However, MBRs are capable of 
providing a higher-quality effluent and do not require downstream clarification and filtration equipment. 

COMPARISON 
As part of this evaluation, a preliminary opinion of probable construction cost (OPCC) was developed for 
each option (Table 3).  In order to compare the estimated cost of ownership for the proposed WWTP for 
the next 20-year period, annualized O&M costs were also developed.  These OPCC and annualized O&M 
costs were combined for each option, applying a 3-percent rate of inflation over a 20-year period, to 
provide a net present worth for each system (Table 4).  The net present worth is the estimated cost of the 
construction and ownership for the indicated duration. 

Table 3:  Preliminary Opinions of Probable Construction Costs for Options 1-3 

Option Opinion of Probable 
Construction Cost  

Option 1 – CAS with Aeration Basins  $  11.8M 

Option 2 – CAS with Bio-Wheel™  $  12.5M 

Option 3 – Membrane Bioreactors  $  22.6M 
 

Table 4:  Preliminary Life-Cycle Costs for Options 1-3 

Option Opinion of Probable 
Construction Cost 

Annualized O&M  
Costs5 

20-Year 
Present Worth

Option 1 – CAS with Aeration Basins  $  11.8M $  0.40M $17.8M 

Option 2 – CAS with Bio-Wheel™  $  12.5M $  0.39M $18.4M 

Option 3 – Membrane Bioreactors  $  22.6M $  0.54M $30.6M 
 
RECOMMENDATION 
Each process option presented in this memorandum is capable of providing a wastewater treatment 
process that will provide a discharge water quality that can meet the TCEQ’s assumed water quality 
discharge limits.  Costs for Options 1 and 2 are very similar and would provide a similar level of water 
quality.  Option 3 is significantly more expensive because it provides a higher level of treatment.  
However, due to its costs Option 3 is not recommended because the water quality required for discharge 
into a stream or most reuse applications can be achieved using either of the other two, lower-cost 
options.  Option 2 is recommended for the City because aeration using the Bio-Wheel™ requires fewer 
aeration blowers than Option 1.  Consequently, Option 2 will generate less noise and will require less 
effort for operation and maintenance. 

                                                      
5 Assumes 1-MGD flow each year; actual costs may be less, depending on actual flow. 



Plant Type
Black          

(Resident)
Blue                

(WW Customer) Total
% of        
Total

% of 
Residents

% of 
Customers

Traditional 2 0 2 2% 3% 0%
Bio-Wheel 74 20 94 95% 94% 100%
Membrane 1 0 1 1% 0% 0%
(Temporary) Package Plant 2 0 2 2% 3% 0%

Total 79 20 99

Location
Red                   

(Resident)
Green              

(WW Customer) Total % of Total
% of 

Residents
% of 

Customers
Existing Site 69 17 86 83% 83% 85%
Golf Course 4 1 5 5% 5% 5%
Kingsgate 10 2 12 12% 12% 10%

Total 83 20 103

Town Hall Survey Results (3/3/16)



 
Item will be provided 

by City Attorney 



 

 

City of Willow Park 
516 Ranch House Rd. 

Willow Park, Texas 76087 
Phone: (817) 441-7108 · Fax: (817) 441-6900 

 
 
To:      Honorable Mayor Neverdousky and members of the Willow Park City Council 

From:  Matt Shaffstall, City Administrator 

Date:  March 3, 2016 

Item Number:  11 

Subject:  Final Plat for Meadow Place Estates  

  
Detail Memo 
 
City Council Action Requested: Continue to deny Final Plat for Meadow Place Estates on 
the condition that development agreement be in place to address infrastructure concerns. 
 
**Please note staff recommends that a developer’s agreement to address infrastructure 
concerns be approved prior to acceptance of a final plat. 
 
***Please note a final development agreement has not been reached by the City Attorney. 

Background Information:  

In January 2016 the City Council denied the final plat for being technically deficient.  The 
Council stipulated that upon correct the final plat could return directly to the City Council for 
consideration. 

The developer has since submitted utility and infrastructure plans, known as the “civils.”   
Upon review of these documents the project raised several concerns about connecting with 
existing infrastructure. 

A development agreement has been proposed to address the infrastructure concerns of: 

1. Water/Wastewater System capacity 
2. Upsizing existing sewer collection line 
3. Continuation of Trinity Meadows Parkway 

Board/Citizen Input: Item was recommended 3-2 from the Planning & Zoning Commission 
for Council approval pending a minor correction and a developer’s agreement 

Financial Consideration: N/A 

Attachment(s): Final Plat 
 



7 8

9

10

12

13

14

16

17

18

19

20
9

8

7

6

5

4

3

2

1

30

28

27

26

25

24

23
9

4

3

4

1

2

3

5

6

OAKRIDGE CHURCH OF CHRIST
VOL. 1893. PG. 1767

R.R.P.C.T.

OAKRIDGE CHURCH OF CHRISTVOL. 1895. PG. 1565
R.R.P.C.T.

STAGECOACH ESTATES  PHS I
VOL. 2274. PG. 45

P.R.P.C.T.

B

KENTUCKY  D
R.

BREEDERS DR.

PR
EA

KN
ES

S  
DR

.

MELB
OURNE  D

R.

P.O.B.

LOT 1, BLOCK 2
TRINITY MEADOWS ADDITION

CAB. A,  SLIDE 740

EXISTING  ZONING  PD

LOT 1, BLOCK 1
BELLS NATURAL STONE ADDN.

ZONING  LINE

EXISTING  ZONING  PD

EXISTING  ZONING 

COMMERCIAL

1

3

2

4

26

27

2

1

1
2

3

C

D

5

A

PLAT CAB. C, SLIDE 117